| 0

Home>Make: Triumph>1969 Triumph 650 Twins T120, TR6>Mudguards, Seats, Panels & Tanks>Mudguards

1969 Triumph 650 Mudguards
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Front Mudguard (T120R, TR6R) 97-3677 1 Painted.
1 Front Mudguard (TR6C) 97-1996 1 Stainless steel.
2 Front Stay (TR6C) 97-1681 1
2 Front Stay (TR6R, T120R) 97-3663 1
3 Centre Stay (TR6C) 97-1683 1
3 Centre Stay (TR6R, T120R) 97-3664 1
4 Bottom Stay (TR6R, T120R) 97-3668 1
4 Bottom Stay (TR6C) 97-3683 1
5 Bracket 97-1685 2
6 Rear Mudguard (TR6C) 82-8143 1
6 Rear Mudguard (T120R, TR6R) 82-8144 1
7 Bridge 82-6915 1
8 Lifting Handle 82-7860 1
9 Bracket 82-6851 1
10 Clip 82-5994 1
11 Backing Plate 82-6031 1
12 Tail Light Adaptor 82-8139 1
13 Tail Light Plate 82-6849 1
14 Number Plate Bracket 82-6850 1
15 Reflector, Red 99-1030 2
16 Push Fix 82-8195 4
17 Rubber Mat 82-8140 2
18 Wiring Protector 82-7826 1
19 Tail Light Lead Grommet 199001 -
20 Bolt 14-0101 5 1/4" UNF x 1/2" long.
21 Plain Washer S25-1 12 1/4"
22 Nyloc Nut 141201 13 1/4" UNF.
23 Bolt 14-0115 4 5/16" UNF x 7/8" long.
24 Lock Nut 14-0402 2 5/16" UNF.
25 Bolt 21-1822 3 5/16" UNF x 1/2" long.
26 Plain Washer 82-4299 2 5/16"
27 Washer S25-3 3 5/16" thick.
28 Nut 14-0302 3 5/16" UNF.
29 Self Locking Nut 14-0702 2 5/16" UNF thin.
30 Plain Washer 826310 3 1/4"
31 Bolt 140102 12 1/4" UNF x 5/8" long.
32 Bolt 140113 4 5/16" UNF x 5/8" long.
33 Serrated Washer 70-2287 2 5/16"
34 Spring Washer S26-3 2 5/16"
35 Screw 82-4715 3
36 Serrated Washer GS299 1 3/16"
37 Nut 82-3799 1 2BA.
38 Stud 70-2980 1
39 Nut 82-0879 1 1/4" CEI.